
REF. no. QTY PART NO.

1 plastic handle cover 2 2451009025

2 handle assy. 1 2451009026

3 engine throttle control assy. 1 2451006057

4 blades adjust handle assy. 1 2451009028

5 blades adjust wire assy. 1 2451009029

6 rotal wheel 1 2451009030

7 pin shaft 1 2451009031

8 adjust scew nut 1 2451009032

9 pin lock 2 2451009033

10 yoke arm 1 2451009034

11 shaft of yoke arm 1 2451009035

12 belt 1 2451009036

13 M10 bolt 4 2451009037

14 handle upper support plate 1 2451009038

15 M10 lock nut 5 2451009039

16 M10 bolt 1 2451009040

17 handle low support plate 1 2451009041

18B 18B stop switch(European Style) 1 2451009042

Stop switch applied from May 2013 1 2451009042N

19 belt cover assy. 1 2451009043

20 gear-box pulley 1 2451009044

21 clutch assy. 1 2451009045

22 press plate bearing 1 2451009046

23 press plate 1 2451009047

24 blade arm 4 2451009048

25 blades 1set 2420090179

26 grease nipple 4 2451009049

27 spider base 1 2451009050

28 oil seal 4 2451009051

29 angle arm bolt & nut 4 2451009052

30 square bolt 4 2451009053

31 square bolt washer 4 2451009054

32 blade bolt 4 2451009055

33 blade shaft washer 4 2451009056

34  spider blade plastic cap 4 2451009057

35 spider tighten bush 1 2451009058

36 spider tighten bolt 1 2451009059

37 angle arm 4 2451009060

38 spring washer 4 2451009061

39 bolt 4 2451009062

40 cover of press plate 1 2451009063

41 pan 1 2420090025

42 engine mounting nut 4 2451009064

43 engine mounting spring washer 4 2451009065

44 engine mounting washer 4 2451009066

45 steel bowl 4 2451009067

DESCRIPTION

LTM-900



46 plate washer 4 2451009068

47 rubber washer 4 2451009069

48 bolt M8x50 4 2451009070

49 washer 4 2451009071

50 screw 6 2451009072

51 engine mounting base 1set 2451009073

52 guard ring 1 2451009074

53 gear-box assy. 1 2451009075

53-1 gear-box cover tighten screw 16 2451009076

53-2 gear-box cover 1 2451009077

53-3 seal washer 1 2451009078

53-4 press washer 1 2451009079

53-5 bolt of worm 1 2451009080

53-6 worm gear right bearing 1 2451009081

53-7 worm gear 1 2451009082

53-8 worm gear left bearing 1 2451009083

53-9 main shaft 1 2451009084

53-10 main shaft wood key 1 2451009085

53-11 main shaft key 1 2451009086

53-12 belt cover mounting nut 1 2451009087

53-13 belt cover mounting bolt 1 2451009088

53-14 name plate 1 2451009089

53-15 handle mouting bolt 4 2451009090

53-16 handle mounting spring washer 4 2451009091

53-17 hangdle mounting plate washer 4 2451009092

53-18 handle mounting nut 4 2451009093

53-19 left cover tighten bolt 4 2451009094

53-20 left cover 1 2451009095

53-21 release valve 1 2451009096

53-22 left cover oil seal 1 2451009097

53-23 left cover bearing 1 2451009098

53-24 screw 1 2451009099

53-25 main shaft oil seal 1 2451009100

53-26 oil plug 1 2451009101

53-27 oil level check 1 2451009102

53-28 gear-box shell 1 2451009103

53-29 right cover bearing 1 2451009104

53-30 worn shaft key 1 2451009105

53-31 worm shaft 1 2451009106

53-32 oil ring 2 2451009107

53-33 seal washer 1 2451009108

53-34 right cover 1 2451009109

53-35 right cover tighten bolt 6 2451009110

Lifting bale 1 2451009111

54 Deflector exhaust 1 2451000021

55 Honda motor GX160UT1-QX-4-OH 1 0074-GX160

55 Honda motor GX2000UT2-QH-Q4-OH 1 0074-GX200



48




